



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-06-20 17:53:13

Date of Next Testing: 2028-06-19 17:53:13

Product Name: **Lead citrate**

CAS Number: 512-26-5

Specifications & Purity: $\geq 95\%$

Lot #: F2511069

SKU #: **L303843**

Version: **1**

Analysis #: **143256**

Storage Temperature: Room temperature, Desiccated

Parameter	Limit Values	Result
Assay(Complexometric EDTA)	94.5-105.5 (%)	100.83000 %
Purity	95-100 (%)	99.89000 %
Infrared spectrum	Conforms to Structure	Conforms to Structure

John Su
QA & QC Manager